
FILED  
September 2 , 2008 

Data Center  
Missouri Public 

Service Commission



SMITH,
ENGINEERS`

2 .

3 .

P:\Eng\108196 MPSC-Stoddard Co. Sewer PER\Reports

Stoddard County Sewer Co., Inc. Wastewater System
Preliminary Engineering Report

TABLE OF CONTENTS

BACKGROUND INFORMATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

DESCRIPTION OF EXISTING TREATMENT FACILITY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4

1

1

1

2

4

5

5

DESCRIPTION OF COLLECTION SYSTEM AND LIFT STATIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
[...]
higher than the weekly average. The observed maximum level during the 2005 to 2008 time period for
BOD was 203 mg/L and 272 mg/L for TSS . This probably indicates that the system is drastically
overloaded and undersized . In addition, as discussed in the history of the WWTP section at the begimung
of this report, SCSC has been in non-compliance with its Missouri State Operating Permit since before May
2005, violating its permit as early as 1987 . The visible results of the lack of ROD and TSS reduction
include but aren't limited to sludge accumulation in the creek, excessive algae growth near the treatment
plant's effluent pipe and in the creek bed, and severe discoloration of the creek water .

	

The BOD that is
being released into Cane Creek is harmful to not only the immediate discharge area but also the area
downstream of the WWTP. Since the harmful organic material that is meant to be neutralized through the
system's aeration process is being released into Cane Creek, dissolved oxygen in the creek is being
depleted . The reduction in dissolved oxygen removal creates a very harmful situation for any aquatic life
that calls Cane Creek their home. Without the normal levels o£ oxygen in the creek there undoubtedly has
been a severe stunting in the growth o£ plant and aquatic life in the creek . Not only do the microorganisms
consume oxygen but they also cause life threatening diseases in humans . Unsuspecting children that decide
to play near Cane Creek downstream of the WWTP are in danger due to the existing treatment system .
It's imperative that SCSC take action to comply with MDNR permitting requirements .

4.2 .

	

Flow Capacity

Stoddard County Sewer Co., hie. Wastewater System
Preliminary Engineering Report

As evidenced in the correspondence among the several parties that have an interest in the SCSC WWTP,
there has been a bit of confusion about what the actual flow capacity is for the plant. As previously stated,
the design flow capacity of the plant is 25,000 gpd and has been since 1978 . The plant remains very much
in its original configuration. There is no evidence of any upgrades and adjustments that would have raised
the maximum flow capacity of the plant. This can be said confidently since during our inspections of the
WWTP there were no additional apparatuses in the plant that seemed to be newly installed . As previously
mentioned in the history of WWTP section of this report, in 1985, the treatment plant was deemed by
MDNR to be capable of treating wastewater from a 40-unit apartment complex. This decision was due to a
careful review of the effluent BOD and TSS readings from the plant which indicated at the time that the
treatment plant was easily meeting its prescribed effluent limitations and would have the capacity to take on
more BOD reduction responsibility . The construction of the apartment complex produced a total of 57
apartments instead of 40 . According to SCSC's last issued permit their design population equivalent was
equal to 750 people . According to the Rules of Department of Natural Resources Division 20 - Clean
Water Commission Chapter 8 - Design Guides CSR 20-8 .020 Design of Small Sewage Works the most
conservative estimate for the wastewater flow production per person connected to a WWTP is 100 gallons
per day. This translates to the fact that for the 750 people considered to be connected to the treatment
plant the total design flow would be 750 times 100 which is equal to 75,000 gallons per day. According to
our research and calculations, there are 109 residential homes and 67 apartments being served by the

P! \Eng\ 108196 MPSC - Stoddard Co . Sewer PER\Reports

	

Page 8



SMITIWOO
ENGINEER

Stoddard County Sewer Co., Inc. Wastewater System
Preliminary Engineering Report

existing wastewater collection system and extended aeration treatment plant. When accounting for the
design guide value of 3 .7 people per residence or apartment the current population served is closer to 652
people . Using the previously mentioned calculation method for determining design flow, the WWTP must
be able to accommodate the existing flow of 65,200 gallons per day in wastewater influent . As was
mentioned in the history of the plant section of this report, a set of engineering design plans were created to
upgrade the WWTP to accommodate 75,000 gallons per day . These plans were never used for
construction . The current treatment system is only capable of adequately removing BOD from a peak flow
of 25,000 gallons per day but instead is consistently faced with flows reaching a maximum of 65,200 gallons
per day. The estimated BOD loading from the existing population, utilizing the MDNR design guide value
of 0 .17 pounds of BOD per person is 110.84 pounds of BOD per day . The original BOD loading value,
based on the original design population of 250, was 42.50 pounds per day. This problem requires
immediate attention .

4 .3 .

	

Infiltration and Inflow

Another problem currently faced by the SCSC WWTP is infiltration and inflow which is also referred to as
°I & I" . Unfortunately there are no flow meters installed at the treatment plant, so there is no data
supporting the argument of this problem . Again, given the estimated population connected to the WWTP
of 652, the design wastewater flow should be in the neighborhood of 65,200 gpd. After having worked on
several I & I reports for the surrounding area we've seen systems as old as this one with peak flows that are
over 12 times higher than the design flow due to inflow . This would make the goal of BOD reduction
virtually impossible for the system to accomplish . Infiltration is groundwater that enters the system
through defects in the collection system such as bad pipe joints, cracked or otherwise damaged pipes, and
leaking manholes . Inflow is rainwater that enters the system through illegal connections such as roof drains,
area drains, and abandoned lots . Infiltration typically lasts for prolonged periods when groundwater levels
are high . Inflow is usually instantaneous, occurring at the same time as major rain events . The
circumstances surrounding the WWTP, i.e . topography, system age, and poor maintenance, suggests that
the collection system has some infiltration problems but the majority of the extraneous flow would be from
inflow . This is a good situation for the collection system in that inflow is much easier to locate and correct
than infiltration . SCSC should begin a program to locate and correct sources of inflow .

	

One of the best
methods is smoke testing where non toxic smoke is forced into the sewer lines between adjacent manholes .
The area between the manholes is observed during the test . Smoke emanating from gutters, vacant lots, or
other locations are marked and recorded . After accumulating data on the entire system, SCSC will need to
follow up by making the necessary repairs . Homeowners will need to be forced to disconnect their gutters
from the system or to plug drains in their yards. Open pipes on vacant lots will need to be plugged. SCSC
may be able to get assistance with a smoke testing program by contacting Mike Hollis with the Missouri
Rural Water Program at (573) 996-8874 .

	

-

P :\Eng\ 108196 MPSC - Stoddard Co . Sewer PER\Reports

	

Page 9



SMIT

	

O.

	

Stoddard County Sewer Co., Inc. Wastewater System
ENGrNEERS~

	

Preliminary Engineering Report

5 .

	

PROPOSED ALTERNATIVES

This section describes the available alternatives to address the problems identified in the previous section of
this report . To allow the comparison of different alternatives in equivalent terms, a present worth analysis
has been performed for each alternative . A summary of these calculations can be found in Table 6.1 under
Section 6 - Recommended Alternative . Four alternatives were considered to alleviate the SCSC WWTP
problems . These alternatives are: 1 . Do Nothing, 2 . Update the Existing System 3 . Install a New System
and 4. Transfer Westbridge Apartments to the District System . Each alternative is explained in the
following paragraphs :

5 .1 .

	

Alternative No . 1 - Do Nothing

A first alternative would be for SCSC to take no action whatsoever to correct the problems associated with
its BOD and TSS effluent problems . The only advantage to this alternative is that SCSC will pay no costs
for a construction project to correct the BOD and TSS effluent problems . This is not a practical option
since there will be many negative consequences for inaction . The negative consequences include not only
the possibility of thousands of dollars in fines from the State but also the possibility that lawsuits may arise
from the health hazards posed by the effluent allowed to discharge into the creek . Without some kind of
remediation of the problem many people may be forced from their homes due to the fact that there would
be no sewer system to serve them . This is especially true for those living in the Westbridge Apartments
since they don't have the opportunity to construct their own personal wastewater treatment system as do
the surrounding home and land owners .

5 .2.

	

Alternative No . 2 - Update the Existing System

A second alternative for dealing with this problem is for SCSC to update the existing WWTP as was
proposed around the year 1990 . Most of the existing components of the system could still be used
including the air blower system and controls . Flow meters will be added to the system so that motoring
will be possible . A flow meter on the influent side as well as on the effluent side will be installed . The
basins would be cleaned out and the aeration piping system would be thoroughly inspected to ensure they
are in proper working order. The update would include replacing any of the piping in the treatment plant
that is out of date or not working properly due to poor maintenance. The existing clarifiers in the system
would be converted to aeration basins to provide additional BOD reduction capacity in the system . In
essence the existing concrete basin structure would be used only for aeration . A second motor for the
unused blower and a third aeration blower system would be added to the blower house. All blower piping
connections would be repaired for leaking and failed connections. The blower motors will be repaired if
needed and a spare motor for each blower will be kept readily available in the event a motor were to break
down .

	

To compensate for the fact that the clarifiers are converted to aeration basins, two new_separate
circular concrete clarifiers will be constructed adjacent to the existing basin. The two clarifiers will be
identical to each other in dimension and will work in series or parallel with one another . Each circular
clarifier will have an inside diameter of 12 feet and a total depth of 12 feet .

	

The design depth of the
clarifiers will be 10 feet with a freeboard of 2 feet . Each will have a BOD removal efficiency o£ 33% while
their TSS removal efficiency will be even higher . To ensure proper disinfection, an ultraviolet lamp basin
will be added at the end of the system .

	

The ultraviolet system is considered a relatively inexpensive and
safe option when compared to chlorination / dechlorination systems .

	

With the one-two punch of a
substantially larger aeration tank volume in combination with two new 10 feet deep clarifiers and an
ultraviolet disinfection system, the BOD and TSS effluent for the design population of 652 will be far less
than 10 mg/L per week if operated properly . This update will also include an update to the sludge holding
tank so that dewatering is possible . Decanting pipes will be added so that the solids in the sludge tank will
be able to dry more efficiently and then be disposed of using the existing methods .

P:\Eng\ 108196 MPSC -Stoddard Co . Sewer PER\Reports

	

Page 1 0



SMITIfO. Stoddard County Sewer Co., Inc . Wastewater System
Preliminary Engineering Report

The following is a cost estimate for the construction of the needed update to the existing WWTP . These
numbers are based upon bids received for similar systems in the state of Missouri . The estimate shown on
Table 5 .2 .2 includes operation and maintenance costs as well as a present worth value for the alternative .

TABLE5.2.1 -ALTERNATIVE NO. 2 COST ESTIMATE

P : \Eng \ 108196 MPSC - Stoddard Co . Sewer PER\Reports

	

Page 1 I

Item Description Quantity Units Unit Price Subtotal

1 Buildin and Lab Repairs 1 LS $10,000.00 $10,000 .00

2 Clean and Repair Aeration Basins 1 LS $15,000.00 $15,000 .00

3 Blower System Repairs I LS $10,000.00 $10,000 .00

4 Flow Meters 2 LS $3,000.00 $6,000 .00

5 New Air Blower 1 LS $10,000.00 $10,000 .00

6 Air Blower Motors 4 LS $5,000.00 $20,000 .00

7 Convert Clarifier to Aerated Basin 2 LS $20,000.00 $40,000 .00

S Ultraviolet Disinfection Basin 1 LS $10,000.00 $10,000 .00

9 Ultraviolet Disinfection System 1 LS $15,000.00 $15,000 .00

10 Clarifiers 2 LS $30,000.00 $60,000.00

11 Slud e Tank Update 1 LS $15,000.00 $15,000.00

12 Miscellaneous 1 LS $5,000.00 $5,000.00

Total Construction Estimate $216,000.00

Contingency, 10% $21,600.00

En ineerin Design $21,900.00

Engineering Inspection $16,500 .00

Surveying Fee $5,000.00

Administration $16,500.00

Total Project Estimate $297,500.00



SMIT-
R

Stoddard County Sewer Co., Inc. Wastewater System
ENGMEERW

O.

	

Preliminary Engineering Report

TABLE 5 .2.2-OPERATION &MAINTENANCE FOR ALTERNATIVE NO. 2

5 .3 .

	

Alternative No. 3 - Install a New System

A third alternative would be remove the entire existing WWTP and replace it with a new one. All of the
existing components of the current system, including the blower system, the aeration and clarifler basins, as
well as the sludge tank would all be removed to make room for what's known as a 'package plant'
treatment system . These plants are efficient mixed batch reactor treatment systems that also use aeration
techniques to reduce BOD and TSS levels . Technology has certainly changed and the design of new package
plants has come a long way since 1980 . The new system would take up less space and be more efficient
than if the existing system were to be renovated . The drawback to this option is the high cost of removing
the existing system and replacing it with an entirely new system . The system would require a new building
to house the new aeration pumping systems that would line the proposed tanks and control equipment .
The system would include a new blower system, circular aeration basins 18 feet in diameter and 12 feet
deep, circular clarifiers 12 feet in diameter and 12 feet deep . It would also include a porous sock filter
system that would assist in BOD reduction . In addition, the new system would include sludge drying beds
and well as a decanting sludge tank . An ultraviolet system would also be included for disinfectionprior to
effluent discharge . The following is a cost estimate for the construction ofproposed package plant WWTP:

P : \Eng\ 108196 MPSC - Stoddard Co . Sewer PER\Reports

	

Page 1 2

Item Description Quantity Units Unit Price Subtotal
1 Electricity 1 LS $15,000 .00 $15,000 .00
2 Sludge Disposal 1 LS $3,000 .00 $3,000 .00
3 Labor / Operator Cost 1 LS $24,000 .00 $24,000 .00
4 Repair and Maintenance Materials 1 LS $2,400 .00 $2,400 .00
5 Vegetation Maintenance 1 LS $2,000 .00 $2,000 .00
6 Ultraviolet Lamps 1 LS $500.00 $500 .00
7 Office Rental 1 LS $4,200.00 $4,200 .00
8 Rillin and phone costs 1 LS $8,000.00 $8,000 .00
9 Insurance Costs 1 LS $1,100 .00 $1,100 .00
10 Misc . 1 LS $1,500.00 $1,500 .00

Total Annual O&M $61,700 .00
Present Worth of Annual Costs* $838,500.00
Total Present Worth Estimate $1,134,600.00
* PW Calculated Using A Life of 20 Years and an Interest Rate of 4%



SMIT

	

~~ .

	

Stoddard County Sewer Co., Inc. Wastewater System
ENGINEER

	

Preliminary Engineering Report

TABLE 5.3 .1 -ALTERNATIVE NO. 3 COST ESTIMATE

TABLE5.3 .2-OPERATION &MAINTENANCE FOR ALTERNATIVE NO. 3

P:\Eng\ 108196 MPSC - Stoddard Co . Sewer PER\Reports